

CERTIFICATE OF CONFORMITY

This is to certify that

Siderise Insulation Limited

Forge Industrial Estate
Masteg, Bridgend
CF34 0AH, United Kingdom
UEN: 2370350

Local Representative

K.A. Fireproofing Pte Ltd

10 Ubi Crescent
#06-99 Ubi Techpark
Singapore 408564
UEN: 200912571N

has been assessed and found to meet the requirements of PLS - Scheme Type 5 for

Product:	Fire Stopping Material
Brand:	SIDERISE
Model:	CW-FS120
Country of Origin:	United Kingdom
Product Details:	Fire Stopping Material For Curtain Wall Application See COC Appendix (1 page) for Fire Performance
Test Standard(s):	ASTM E2307-20
Test Report(s):	TBW No. WJ020-1 (Rev.01), XB102-1 (Rev.02)

This certificate issued in accordance with SCDF Fire Code requirements.



Eric Law

Head of Certification

For and on behalf of Element Testing Services (S) Pte Ltd

Certificate number:
24A0726

Issue number: 01

Date of initial certification:
07 March 2024

Date of revision:
-

Expiry date:
06 March 2029

Page 1 of 2

Issuing Office: 249 Jalan Boon Lay Singapore 619523
Registered Office: 249 Jalan Boon Lay Singapore 619523
UEN 198004219D

This certificate remains the property of Element Testing Services (S) Pte Ltd.

This certificate and all copies or reproductions of the certificate shall be returned to Element Testing Services (S) Pte Ltd or destroyed if requested.

Further clarification regarding the scope of this certificate and verification of the certificate is available through Element Testing Services (S) Pte Ltd or at the above address or at <https://www.certificationsingapore.element.com/>

The use of the SAC accreditation mark indicates accreditation in respect of those activities covered by the accreditation number PD-2010-12. This Certificate is part of a full report and should be read in conjunction with it.

For further information on Element Testing Services (S) Pte Ltd activities covered by SAC accreditation can be accessed at: <https://www.sac-accreditation.gov.sg/accredited-org/certified-cab-companies>

Certificate number:
24A0726

Issue number: 01



Date of initial certification:
07 March 2024

Date of revision:
-

Expiry date:
06 March 2029

Page 2 of 2

Appendix

Product Details: Fire Performance of Fire stopping material for curtain wall application

Test Report Nos.	Gap Width (mm)	Details	F-Rating (mins)	T-Rating (mins)
TBW No. WJ020-1 (Rev.01)	100	CW-FS120 of 120mm width x 120mm thick compressed to a 100mm width to fit into the gap.	180	150
TBW No. XB102-1 (Rev.02)	200	CW-FS120 of 240mm width x 120mm thick compressed to a 200mm width to fit into the gap.	150	60